
Part Number 204997XP
04-18-2016

REPLACEMENT PARTS LIST AND
PARTS ILLUSTRATIONS

FOR DROP-IN COOK TOP MODELS
SDN2 • SDN3

Only factory authorized parts are to be used.
Do not attempt to repair defective parts.

When ordering repair parts from your dealer or a distributor, always give the following information:

1.  Part Number (Not Item No.)
2.  Part Description
3.  Model No. and Serial No. of your Cooking Appliance
4.  Number of Parts Required

PIÈCES DE REMPLACEMENT ET 
ILLUSTRATIONS DES PIÈCES 

POUR DROP-IN COOK TOP MODELS 
SDN2 • SDN3 

 
Seules les pièces d’usine autorisés doivent être utilisés. 

Ne pas tenter de réparer les pièces défectueuses.

Lors de la commande de pièces de rechange auprès de votre revendeur ou un distributeur, toujours 
donner les informations suivantes:

1. Numéro de pièce (Non Point n°) 
2. Description de la pièce 
3. Numéro de modèle et de série de votre Appareil de Cuisson 
4. Nombre de pièces nécessaires

Suburban Division AIRXCEL, INC. - SUBURBAN DIVISION
676 Broadway Street 

Dayton, Tennessee   37321
423-775-2131

www.Airxcel.com



ITEM 
NO. DESCRIPTION: English / French

PART NUMBER
NUMÉRO DE PIÈCE

1 Bolt, Valve Mounting (2 Required) / Vis de montage pour robinet (2) 121916
2 Manifold (Two Burner) / Collecteur (deux brûleurs) 171664
3 Top Burner Valve (2 Required) /Valve de brûleur (2) 161200
5 Regulator / Regulateur 161140
6 Fitting 3/8 Flare x 1/4 NPT / Raccord évasé 3/8 po x 1/4 NPT 171513
7 Bushing, Burner Tube (2 Required) / Bague - tube de brûeur (2) 121931
8 Burner Assembly (Right) includes item # 7 / Brûleur (côté droit) Avec Article N° 7 010962
9 Knob Burner (2 Required) / Bouton de commande pour brûleur (2) 140245

10
Top Assembly (2 Burner) Black / Plaque supérieure (2 brûleurs) - noir 102141BK
Top Assembly (2 Burner) White / Plaque supérieure (2 brûleurs) - blanc 102141WH
Top Assembly (2 Burner) Stainless / Plaque supérieure (2 brûleurs) - acier inoxydable 102143

11 Washer, Flat  (2 Required) / Rondelle plate (2) 120759
12 Main Top Mounting Screw (2 Required) / Vis de montage pour plaque supérieure (2) 121887
13 Grate / Grille 031194
16 Nut, 10-24 Keps (2 Required) / Écrou Keps 10-24 (2) 120717
17 Burner Assembly (Left) includes item # 7 / Brûleur (côté gauche) Avec Article N° 7 010961
18 Bushing Universal / Obturateur universel 071047

19 Burner Box Assembly (2 Burner)  / Boîte des brùleurs (2 brùleurs) (Not a replaceable part)
(pièce non remplaçable)

20 Screw 10-24 x 1/4 (2 Required) / Vis 10-24 x 1/4 (2) 121905
23 Fastener, Tinnerman (2 Required) Fixation, Tinnerman (2) 122060

24

Fitting 3/8 Flare x 1/4 NPT (2937 Model Only) / 
Raccord évasé 3/8 po x 1/4 NPT (2937 Acier Modèle seulement) 171513

Manifold Extension (2987 Steel Model Only) / Extension de collecteur (2987 Acier Modèle seulement) 171871

Manifold Extension (2988 Model Only) / Extension de collecteur (2988 Modèle seulement) 171929

Manifold Extension (2989 Model Only) / Extension de collecteur (2989 Modèle seulement) 171958

Manifold Extension (3029 Model Only) / Extension de collecteur (3029 Modèle seulement) 171960

MODEL SDN2

18

17
3

23

7

16

20

8

10

11
12

9

1

2

5

13

19

24

24

24

24

24

STK 
#2987

STK 
#2989

STK 
#2988

STK 
#3029

STK 
#2937



21

26

16

23

22

9

810

12

14

11

15 13
17

17

6

5
4

2

ITEM 
NO. DESCRIPTION: English / French

PART NUMBER
NUMÉRO DE PIÈCE

1 Bolt, Valve Mounting (3 Required) / Vis de montage pour robinet (3) 121916
2 Manifold (Three Burner) / Distributeur (trois brûleurs) 171666
4 Top Burner Valve / Robinet de brûleur (2) 161200
5 Top Burner Valve (2 Required) / Robinet de brûleur 161201
6 Regulator / Détendeur 161140
7 Fitting, 3/8 Flare x 1/4 NPT / Raccord évasé 3/8 po x 1/4 NPT 171513
8 Bushing Burner Tube (3 Required) / Bague - tube de brûleur (3) 121931
9 Burner Assembly (Left Front) includes item # 8 / Brûleur assemblage (côte gauche/ avant) (Article N° 8) 010964

10 Burner Assembly (Left Rear) includes item # 8 / Brûleur assemblage (côte gauche/ arrière) (Article N° 8) 010695
11 Burner Assembly (Right Rear) includes item # 8 / Brûleur assemblage (côte droit /arrière) (Article N° 8) 010963
12 Nut 10-24 Keps (3 Required) / Écrou Keps 10-24 (3) 120717
13 Knob Burner (3 Required) / Bouton de commande pour brûleur (3) 140245
14 Washer Flat (2 Required) / Rondelle plate (2) 120759
15 Main Top Mounting Screw (2 Required) / Vis de montage pour plaque supérieure (2) 121887

16
Top Assembly (3 Burner) Black / Plaque supérieure (3 brûleurs) - noir 102142BK
Top Assembly (3 Burner) White / Plaque supérieure (3 brûleurs) - blanc 102142WH
Top Assembly (3 Burner) Stainless / Plaque supérieure (3 brûleurs) - acier inoxydable 102144

17 Grate / Grille 031194
21 Bushing Universal / Obturateur universel 071047

22 Burner Box Assembly / Boîte des brûleurs (2 brûleurs) (Not a replaceable part)
(pièce non remplaçable)

23 Screw 10-24 x 1/4 (2 Required) / Vis 10-24 x 1/4 (2) 121905
26 Fastener, Tinnerman (2 Required) / Fixation, Tinnerman (2) 122060
27 Manifold Extension (3024 Model Only) / Extension de collecteur (3024 Modèle seulement) 171876

MODEL SDN3



Suburban Division

676 Broadway Street 
Dayton, Tennessee   37321

423-775-2131
Fax: 423-775-7015
www.Airxcel.com


